
DOWNEY BRAND LLP 
MELISSA A. THORME 
621 Capitol Mall, 18th Floor 
Sacramento, CA 95814 
mthorme @,downeybrand. corn 
Tel.: (916) 520 -5376 
Fax: (916) 520 -5776 

Special Counsel for Petitioners 
COUNTY SANITATION DISTRICT NO. 2 OF 
LOS ANGELES COUNTY, CALIFORNIA 
ASSOCIATION OF SANITATION AGENCIES, 
SOUTHERN CALIFORNIA ALLIANCE OF POTWs, 
and BAY AREA CLEAN WATER AGENCIES 

BEFORE THE 

CALIFORNIA STATE WATER RESOURCES CONTROL BOARD 

In the Matter of the Petition of County 
Sanitation District No. 2 of Los Angeles 
County, California Association of Sanitation 
Agencies, Southern California Alliance of 
POTWs, and Bay Area Clean Water 
Agencies for Review of Action and Failure 
to Act by the California Regional Water 
[...]
available.' The Petitioners also reserve the right to submit additional arguments and evidence 

responsive to the Regional Board's or other interested parties' responses to this Petition for 

Review, to be filed in accordance with 23 C.C.R. section 2050.6. 

1. NAME, ADDRESS, PHONE NUMBER AND EMAIL OF THE PETITIONERS: 

County Sanitation District No. 2 of Los Angeles County 
do Grace Hyde, Chief Engineer and General Manager 
P.O. Box 4998 
Whittier, California 90607 
(562) 699 -7411 
ghyde@lacsd.org 

CASA do Roberta Larson 
1225 Eighth Street, Suite 595 
Sacramento, CA 95814 
(916) 446 -0388 
blarson@casaweb.org 

SCAP do John Pastore 
P.O. Box 231565 
Encinitas, CA 92024 -1565 
(760) 479 -4880 
jpastore@scapl.org 

2 It is not possible to prepare a thorough memorandum or a memorandum that is entirely useful to the 
reviewer in the absence of the complete administrative record, which is not yet available. 

2 
PETITION FOR REVIEW - WHITTIER NARROWS WRP/POMONA WRP NPDES PERMITS 



BACWA c/o David Williams 
P.O. Box 24055, MS 59 
Oakland, CA 94623 
(925) 765 -9616 
dwilliams@bacwa.org 

All materials in connection with this Petition for Review should also be provided to the 

Petitioners' special counsel at the following addresses: 

Melissa A. Thorme 
Downey Brand LLP 
621 Capitol Mall, 18th Floor 
Sacramento, California 95814 
(916) 444 -1000 
mthorme@downeybrand.com 

2. THE SPECIFIC ACTION OF THE REGIONAL BOARD WHICH THE STATE 
BOARD IS REQUESTED TO REVIEW: 

The Petitioners seek review of the action and inaction of the Regional Board in connection 

with the adoption of the Permits. By adopting the Permits, the Regional Board failed to comply 

with the Porter -Cologne Water Quality Control Act (Cal. Water Code § §13000 et seq.) and its 

implementing regulations; failed to comply and /or acted inconsistently with the Policy for 

Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and Estuaries of 

California ( "SIP "); acted inconsistently with the Water Quality Control Plan for the Los Angeles 

Region ( "Basin Plan "); acted inconsistently with the mandates of the Clean Water Act ( "CWA" 33 

U.S.C. § §1251 et seq.) and its implementing regulations (40 Code of Federal Regulations 

( "C.F.R. ") Parts 122, 123, 124, 130, 131, and 136); failed to comply with the Administrative 

Procedures Act ( "APA "); acted inconsistently with precedential State Board orders, including one 

directly related to the Whittier Narrows WRP NPDES permit; failed to support the provisions of 

the Permits with proper findings, and included findings and requirements in the Permits that are not 

supported by the evidence. 

3. THE DATE ON WHICH THE REGIONAL BOARD ACTED OR FAILED TO ACT: 

The Regional Board adopted the Permits on November 6, 2014 in Los Angeles, California, 

and failed to make changes in the Permits requested by the Petitioners related to chronic toxicity. 

3 

PETITION FOR REVIEW - WHITTIER NARROWS WRP/POMONA WRP NPDES PERMITS 

BACWA do David Williams 
P.O. Box 24055, MS 59 
Oakland, CA 94623 
(925) 765 -9616 
dwilliams@bacwa.org 

All materials in connection with this Petition for Review should also be provided to the 

Petitioners' special counsel at the following addresses: 

Melissa A. Thorme 
Downey Brand LLP 
621 Capitol Mall, 18th Floor 
Sacramento, California 95814 
(916) 444 -1000 
mthorme@downeybrand.com 

2. THE SPECIFIC ACTION OF THE REGIONAL BOARD WHICH THE STATE 
BOARD IS REQUESTED TO REVIEW: 

The Petitioners seek review of the action and inaction of the Regional Board in connection 

with the adoption of the Permits. By adopting the Permits, the Regional Board failed to comply 

with the Porter -Cologne Water Quality Control Act (Cal. Water Code § §13000 et seq.) and its 

implementing regulations; failed to comply and /or acted inconsistently with the Policy for 

Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and Estuaries of 

California ( "SIP "); acted inconsistently with the Water Quality Control Plan for the Los Angeles 

Region ( "Basin Plan "); acted inconsistently with the mandates of the Clean Water Act ( "CWA" 33 

U.S.C. § §1251 et seq.) and its implementing regulations (40 Code of Federal Regulations 

( "C.F.R. ") Parts 122, 123, 124, 130, 131, and 136); failed to comply with the Administrative 

Procedures Act ( "APA "); acted inconsistently with precedential State Board orders, including one 

directly related to the Whittier Narrows WRP NPDES permit; failed to support the provisions of 

the Permits with proper findings, and included findings and requirements in the Permits that are not 

supported by the evidence. 

3. THE DATE ON WHICH THE REGIONAL BOARD ACTED OR FAILED TO ACT: 

The Regional Board adopted the Permits on November 6, 2014 in Los Angeles, California, 

and failed to make changes in the Permits requested by the Petitioners related to chronic toxicity. 

3 

PETITION FOR REVIEW - WHITTIER NARROWS WRP/POMONA WRP NPDES PERMITS 



1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

1 i 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

4. STATEMENT OF THE REASONS THE ACTION OR INACTION WAS 
INAPPROPRIATE OR IMPROPER. 

A. FACTUAL AND PROCEDURAL BACKGROUND: 

1) Permittingjjjstory 

a) Background Information about the WRPs 

The District owns and operates the Whittier Narrows WRP, a tertiary treatment wastewater 

facility located at 301 North Rosemead Boulevard, El Monte, California. The Whittier Narrows 

WRP receives industrial, commercial, and residential wastewater from the Cities of Alhambra, 

Arcadia, Azusa, Bradbury, City of Industry, Duarte, Ei Monte, Glendale, Irwindale, La Canada 

Flintridge, Los Angeles, Monrovia, Monterey Park, Pasadena, Rosemead, San Gabriel, San 

Marino, Siena Madre, South El Monte, South Pasadena, and Temple City. Treatment at the 

Whittier Narrows WRP consists of primary sedimentation, activated sludge biological treatment 

with nitrification and denitrification, secondary sedimentation with coagulation, inert media 

filtration, ultraviolet ("Uy") disinfection, chlorination and de-chlorination. 

The Whittier Narrows WRP discharges tertiary treated wastewater to the San Gabriel River, 

Rio Hondo River, and the Zone i Ditch. At the point of discharge, the San Gabriel River, Rio 

Hondo River, and the Zone i Ditch are unlined; however, the U.S. Army Corps of Engineers and 

Los Angeles County Flood Control District channelized and added concrete lining to downstream 

portions of the San Gabriel River and Rio Hondo to convey and control floodwaters and prevent 

sediment buildup at the mouth of the rivers. The Whittier Narrows WRP has a design capacity of 
15.0 million gallons per day ("MGD") and serves an estimated population of 107,000 people. 

Essentially all of the recycled water produced at this facility, approximately 9,000 acre-feet per 

year ("AFY"), is beneficially reused, primarily for groundwater recharge and landscape irrigation. 

Exhibit C at ¶ 4. 

The District also owns and operates the Pomona WRP, a tertiary treatment wastewater 

facility located at 295 Humane Way, Pomona, California. The Pomona WRY currently receives 

I 

wastewater from the cities of Claremont, La Verne, Pomona, and portions of unincorporated of Los 

Angeles County. Treatment at the Pomona WRP consists of primary sedimentation, backwash 

4 
PETITION FOR REVIEW - WHITTIER NARROWS WRP/POMONA WRP NPDES PERMITS 

4. STATEMENT OF THE REASONS THE ACTION OR INACTION WAS 
INAPPROPRIATE OR IMPROPER. 

A. FACTUAL AND PROCEDURAL BACKGROUND: 

1) Permitting History 

a) Background Information about the WRPs 

The District owns and operates the Whittier Narrows WRP, a tertiary treatment wastewater 

facility located at 301 North Rosemead Boulevard, El Monte, California. The Whittier Narrows 

WRP receives industrial, commercial, and residential wastewater from the Cities of Alhambra, 

Arcadia, Azusa, Bradbury, City of Industry, Duarte, El Monte, Glendale, Irwindale, La Canada 

Flintridge, Los Angeles, Monrovia, Monterey Park, Pasadena, Rosemead, San Gabriel, San 

Marino, Sierra Madre, South El Monte, South Pasadena, and Temple City. Treatment at the 

Whittier Narrows WRP consists of primary sedimentation, activated sludge biological treatment 

with nitrification and denitrification, secondary sedimentation with coagulation, inert media 

filtration, ultraviolet ( "UV ") disinfection, chlorination and de- chlorination. 

The Whittier Narrows WRP discharges tertiary treated wastewater to the San Gabriel River, 

Rio Hondo River, and the Zone 1 Ditch. At the point of discharge, the San Gabriel River, Rio 

Hondo River, and the Zone 1 Ditch are unlined; however, the U.S. Army Corps of Engineers and 

Los Angeles County Flood Control District channelized and added concrete lining to downstream 

portions of the San Gabriel River and Rio Hondo to convey and control floodwaters and prevent 

sediment buildup at the mouth of the rivers. The Whittier Narrows WRP has a design capacity of 
15.0 million gallons per day ( "MGD ") and serves an estimated population of 107,000 people. 

Essentially all of the recycled water produced at this facility, approximately 9,000 acre -feet per 

year ( "AFY "), is beneficially reused, primarily for groundwater recharge and landscape irrigation. 

Exhibit C at 114. 

The District also owns and operates the Pomona WRP, a tertiary treatment wastewater 

facility located at 295 Humane Way, Pomona, California. The Pomona WRP currently receives 

wastewater from the cities of Claremont, La Verne, Pomona, and portions of unincorporated of Los 

Angeles County. Treatment at the Pomona WRP consists of primary sedimentation, backwash 

4 
PETITION FOR REVIEW - WHITTIER NARROWS WRP/POMONA WRP NPDES PERMITS 



t. 

equalization, activated sludge treatment, secondary sedimentation, inert media filtration, 

chlorination, and de- chlorination. The Pomona WRP discharges tertiary- treated municipal and 

industrial wastewater to the South Fork San Jose Creek, a tributary to the San Gabriel River. The 

Pomona WRP has a design capacity of 15.0 MGD and serves an estimated population of 149,000. 

Essentially all of the recycled water produced at this facility, approximately 9,000 acre -feet per 

year ( "AFY "), is beneficially reused, primarily for groundwater recharge and landscape irrigation. 

Exhibit C at IT 4. 

Both the Whittier Narrows and Pomona WRPs are part of an integrated network of 

facilities, known as the Joint Outfall System ( "JOS "). The JOS incorporates seven wastewater 

treatment plants, which are connected by more than 1,200 miles of interceptors and trunk sewers. 

The upstream treatment plants (Whittier Narrows, Pomona, La Cañada, Long Beach, Los Coyotes, 

and San Jose Creek WRPs) are connected to the Joint Water Pollution Control Plant ( "JWPCP ") 

located in Carson. This system allows for the diversion of influent flows into or around each 

upstream plant if so desired. 

b) The 2002 Whittier Narrows Permit and Appeal 

On August 29, 2002, the Regional Board issued the Whittier Narrows WRP NPDES permit 

(Order No. R4- 2002 -0142) ( "2002 Permit ") and an accompanying Time Schedule Order ( "TSO ") 

Order No. R4- 2002 -0143. The 2002 Pelluit included final effluent limits for chronic toxicity set as 

a daily maximum and monthly median based on Chronic Toxicity Units ( "TUc ") in a critical life 

stage test. See State Board, Water Quality Order ( "WQO ") 2003 -0009 at pg. 11 The Regional. 

Board found reasonable potential for chronic toxicity based on effluent data and the fact that one 

San Gabriel River reach did not attain water quality standards for toxicity. Id. The Regional Board 

also found that the District could not consistently comply with the limits and, for this reason, 

included an interim chronic toxicity limit of 3 TUc as a daily maximum in the TSO. Id. 

On September 30, 2002, the District timely filed a Petition for Review with the State Board, 

contesting specific provisions contained in the 2002 Permit and TSO, including the numeric 

effluent limitations for chronic toxicity. On October 3, 2002, Mr. Bill Robinson also filed a 

Petition for Review contesting provisions contained in the 2002 Permit and TSO. These Petitions 

5 
PETITION FOR REVIEW - WHITTIER NARROWS WRP/POMONA WRP NPDES PERMITS 

equalization, activated sludge treatment, secondary sedimentation, inert media filtration, 

chlorination, and de- chlorination. The Pomona WRP discharges tertiary -treated municipal and 

industrial wastewater to the South Fork San Jose Creek, a tributary to the San Gabriel River. The 

Pomona WRP has a design capacity of 15.0 MGD and serves an estimated population of 149,000. 

Essentially all of the recycled water produced at this facility, approximately 9,000 acre -feet per 

year ( "AFY "), is beneficially reused, primarily for groundwater recharge and landscape irrigation. 

Exhibit C at If 4. 

Both the Whittier Narrows and Pomona WRPs are part of an integrated network of 

facilities, known as the Joint Outfall System ( "JOS "). The JOS incorporates seven wastewater 

treatment plants, which are connected by more than 1,200 miles of interceptors and trunk sewers. 

The upstream treatment plants (Whittier Narrows, Pomona, La Callada, Long Beach, Los Coyotes, 

and San Jose Creek WRPs) are connected to the Joint Water Pollution Control Plant ( "JWPCP ") 

located in Carson. This system allows for the diversion of influent flows into or around each 

upstream plant if so desired. 

b) The 2002 Whittier Narrows Permit and Appeal 

On August 29, 2002, the Regional Board issued the Whittier Narrows WRP NPDES permit 

(Order No. R4- 2002 -0142) ( "2002 Permit ") and an accompanying Time Schedule Order ( "TSO ") 

Order No. R4- 2002 -0143. The 2002 Permit included final effluent limits for chronic toxicity set as 

a daily maximum and monthly median based on Chronic Toxicity Units ( "TUc ") in a critical life 

stage test. See State Board, Water Quality Order ( "WQO ") 2003 -0009 at pg. 11. The Regional 

Board found reasonable potential for chronic toxicity based on effluent data and the fact that one 

San Gabriel River reach did not attain water quality standards for toxicity. Id. The Regional Board 

also found that the District could not consistently comply with the limits and, for this reason, 

included an interim chronic toxicity limit of 3 TUc as a daily maximum in the TSO. Id. 

On September 30, 2002, the District timely filed a Petition for Review with the State Board, 

contesting specific provisions contained in the 2002 Permit and TSO, including the numeric 

effluent limitations for chronic toxicity. On October 3, 2002, Mr. Bill Robinson also filed a 

Petition for Review contesting provisions contained in the 2002 Permit and TSO. These Petitions 

5 
PETITION FOR REVIEW - WHITTIER NARROWS WRP/POMONA WRP NPDES PERMITS 



 t 

for Review were consolidated and deemed complete by the State Board on October 23, 2002. 

After responses to the Petitions were filed by various parties, the State Board issued a draft 

order on the Petitions on June 10, 2003. On July 16, 2003, the State Board issued a final order on 

the Petitions for Review (WQO 2003 -0009). With respect to the chronic toxicity provisions in the 

2002 Permit and TSO, the State Board concluded on page 11: 

The District objects to the fact that the chronic toxicity limits are expressed 
numerically. The District raised the same challenge to chronic toxicity limits 
included in permits and TSOs issued to the District for its Long Beach and Los 
Coyotes Water Reclamation Plants. In Order WQO 2003 -[0008], which the Board 
has adopted today, the State Board decided to review these permits and TSOs on its 
own motion. In particular the Board desires more time to carefully consider this 
important issue. For this reason, the Board will not decide whether the chronic 